Table football

model 4'4'2

EN USER’S MANUAL - 2
PL INSTRUKCJA OBSLUGI - STOL DO PILKARZYKOW -7




EN USER’S MANUAL

HARDWARE:

)
W

»
T

&)

<
s

ACCESSORIES:

ASSEMBLY PARTS:

H1

H2

H3

A2

P1

P2

1/47x1-1/4” BOLT

1/ ”X1_5/ » BOLT

1/4” WASHER FLAT

17 FLAT HEAD SCREW

5/8” ROUND HEAD SCREW

1-1/2” ROUND HEAD SCREW

CYLINDRICAL NUT

BALL

TOoOL

SIDE PANEL

END PANEL

x8

x16

xX24

x4

x8

x4

x4

x2

x1

x2

x2



¢

N

A

N

A\

0|\ /7

P3

P4A

P4B

P5

P6

P7

P8

P9

P10

P11

C1

(072

C3

C4

Cb

PLAYING FIELD

LEG A

LEG B

CROSS BAR

PLAYFIELD SUPPORT BRACE

ROD HANDLE

ROD END CAP

SLIDE SCORER

CUP HOLDER

LEG LEVELER

3 PLAYERS ROD

2 PLAYERS ROD

5 PLAYERS ROD

RUBBER BUSHING

PLASTIC ROD WASHERS

x1

x2

x2

x2

x1

x8

x8

x2

x2

x4

x4

x2

x2

x16

x16



C6  1/8” x 3/4” BOLT x26

C7  STOPRING x4
C8 AWAY MEN x11
C9 HOME MEN x11

ASSEMBLY INSTRUCTIONS:
Warning: two adults needed to assemble football table.
1. Slide playfield P3 into the groove on the side panels P1 with graphics facing down. See figure 1.

P1

Figure 1

2. Attach the two end panels P2 to the side panels P1 as shown in figure 2. Remember the groove
must face inward toward the playfield. Attach the end panels with bolts H1 and washers H3 into
the pre-installed dowel connectors. Tighten all hardware at this time.

Caution: do not over-tighten hardware!

Figure 2



3. Insert the nut H7 into the hole of the support braces P6 as shown in figure 3. The hole of the
nut align the hole of the braces. Place the playfield support braces P6 on the bottom of the
playfield. Attach it with screw H6 as shown in figure 3.

H7

P6
HOLE

Figure 3

4. Insert cross bar P5 into predrilled leg holes. Assemble each leg P4A andv P4B by using four
bolts H2, with four flat black washers H3. Attach the leg levelers P11 as shown in figure 4.

P4A

Figure 4

5. Insert the player rods C1, C2, C3 through one side panel, then insert players C8 and C9 and
rubber bushings C4, plastic washers cs through the rod, refer to R1-R8. Then insert the player
rod through other side panel, attach the players C8 and C9 with bolts C6 see figure 5.

6. Once you are sure the rods are installed correctly. Attach P7 handles to the end of the rod.
Attach rubber P8 covers.

7. Attach the two sets of slide scorer P9 to the end of table with phillips head screws H4. Attach
cup holder P10 with screws H5.



Figure 5

R15 HOME PLAYERS ROD x1

% R2 3 HOME PLAYERS ROD x1 M R6 3 AWAY PLAYERS ROD x1
/ R3 2 HOME PLAYERS ROD x1 /

R5 5 AWAY PLAYERS ROD x1

R7 2 AWAY PLAYERS ROD x1

R8 AWAY GOALKEEPER ROD x1




PL INSTRUKCJA OBStUGI

ELEMENTY MOCUJACE:

s
s
&

AKCESORIA:

e
—

CZESCI MONTAZOWE:

H1

H2

A2

P1

P2

1/47x1-1/4” SRUBA

1/4”x1-5/8” SRUBA

1/4” PODKELADKA PLASKA

17” WKRET Z tBEM PLASKIM

5/8” WKRET Z £tBEM OKRAGLYM

1-1/2” WKRET Z tBEM OKRAGLYM

NAKRETKA WALCOWATA

PILKA

KLUCZ

PANEL BOCZNY

PANEL KONCOWY

x8

x16

x24

x4

x8

x4

x4

x2

x1

x2

x2



¢

N

A

N

A\

o8|\ \ /7

P3

P4A

P4B

P5

P6

P7

P8

P9

P10

P11

C1

C2

C3

C4

Cb

BOISKO

NOGA A

NOGA B

POPRZECZKA

WSPORNIK BOISKA

UCHWYT DRAZKA

KONCOWKA DRAZKA

SUWAKOWY LICZNIK BRAMEK

UCHWYT NA KUBEK

ELEMENT POZIOMUJACY NOZKI

DRAZEK Z 3 ZAWODNIKAMI

DRAZEK Z 2 ZAWODNIKAMI

DRAZEK Z 5 ZAWODNIKAMI

GUMOWA TULEJA

PLASTIKOWE PODKLADKI DRAZKA

x1

x2

x2

x2

x1

x8

x8

x2

x2

x4

x4

x2

x2

x16

x16



C6  1/8” x 3/4” SRUBA x26

(674 BLOKADA x4

C8 ZAWODNICY GOSCI x11

C9 ZAWODNICY GOSPODARZY x11
INSTRUKCJA MONTAZU:

Ostrzezenie: do ztozenia stolika do pitkarzykéw potrzebne sqg dwie osoby doroste.
1. Wsun boisko P3 w rowki na panelach bocznych P1, grafikg skierowang do dotu (patrz rysunek 1).

P1

rysunek 1

2. Przymocuj dwa panele koncowe P2 do paneli bocznych P1, jak pokazano na rysunku 2.
Pamietaj, ze rowek musi by¢ skierowany do wewnaqtrz, w kierunku boiska. Przymocuj panele
konncowe za pomocq srub H1i podkiadek H3 do wstepnie zainstalowanych tgcznikéw kotkowych.
Wodweczas dokred sruby, wkrety i nakretki.

Uwaga: nie dokrecaj elementéw mocujgcych zbyt mocno!

rysunek 2



3. Wbz nakretki H7 w otwory wspornikéw P6, jak pokazano na rysunku 3. Otwory w nakretkach
dopasuj do otwordw wspornika. Umiesé wsporniki boiska P6 na dole boiska. Przymocuj je za
pomocq wkretéw H6, jak pokazano na rysunku 3.

H7

P6
OTWOR

rysunek 3

4. Wiz pret poprzeczny P5 w wywiercone weczesniej otwory na nogi. Zmontuj kazdg z nég P4A
i P4B za pomocg czterech srub H2 z czterymi ptaskimi czarnymi podktadkami H3. Przymocuj
elementy poziomujgce nogi P11, jak pokazano na rysunku 4.

5. Witéz drqzki C1, C2, C3 przez jeden panel boczny, nastepnie wiéz graczy C8 i C9 oraz gumowe
tuleje C4 i plastikowe podktadki C5 na drgzek. Patrz rysunek 6, zastosuj dla R1-R8. Nastepnie
witdz drgzek graczy przez drugi panel boczny, przymocuj graczy C8 i C9 za pomocq srub C6.
Patrz rysunek 5.

6. Gdy upewnisz sie, ze drgzki zostaty zamontowane prawidtowo, wsun uchwyty P7 na konce
drgzkdéw. Wsun gumowe naktadki P8 na drugi koniec drgzka.

7. Przymocuj dwa zestawy suwakowych licznikdw bramek P9 do konca stotu za pomocqg wkretéw
krzyzakowych H&4. Przymocuj uchwyt na kubek P10 za pomocg wkretéow H5.

10



R1DRAZEK 5 ZAWODNIKOW
GOSPODARZY x1

R2 DRAZEK 3 ZAWODNIKOW
GOSPODARZY x1

/ R3 DRAZEK 2 ZAWODNIKOW
Cy

GOSPODARZY x1

R4 DRAZEK BRAMKARZA
GOSPODARZY x1

rysunek 5

R5 DRAZEK 5 ZAWODNIKOW
GOSCI x1

R6 DRAZEK 3 ZAWODNIKOW
GOSCI x1

R7 DRAZEK 2 ZAWODNIKOW
GOSCI x1

RS DRAZEK BRAMKARZA
GOSCI x1

rysunek 6



WARRANTY

The football table is under a 12-month warranty covering faulty components or errors in the produc-
tion process. The warranty does not cover damage caused by improper use of the football table. We
accept only claims supported by appropriate proof of purchase (e.g., a receipt). The manufacturer will
decide whether a faulty unit will be replaced or repaired.

GWARANCJA

Stot do pitkarzykdw jest objety 12-miesieczng gwarancjg na wadliwe materiaty i btedy produkeyjne.
Gwarancja nie obejmuje uszkodzen wynikajgcych z nieprawidtowego uzytkowania produktu.
Rozpatrujemy tylko roszczenia gwarancyjne udokumentowane dowodem zakupu (np. paragonem).
Zachowaj paragon w bezpiecznym miejscu. W przypadku zgtoszenia reklamacji gwarancyjnej,
dostawca ma prawo zdecydowag, czy produkt zostanie naprawiony, czy wymieniony na nowy
egzemplarz.

4 I
Guarantee card

Karta gwarancyjna

Name / Nazwa modelu

Date of purchase / Data zakupu

Serial number /Numer serii

Stamp of the shop and the seller’s signature / Pieczqtka sklepu i podpis sprzedawcy

GUSRANTEE PERIOD 12 MONTHS FROM THE DATE OF PURCHASE
OKRES GWARANCUJI 12 MIESIECY OD DATY ZAKUPU

N J

MmeTeor




